Fendt

FENDT 718NA (727/00101-99999) F727105
TABLE OF CONTENT Page00-TOC

Page Number Page Title Page Reference

01-000-TOC ENGINE, FUEL AND EXHAUST SYSTEM 01-000-TOC

02-000-TOC AXLES 02-000-TOC

03-000-TOC STEERING SYSTEM 03-000-TOC

04-000-TOC DRIVE TRAIN SYSTEM 04-000-TOC

05-000-TOC COMPRESSED AIR SYSTEM 05-000-TOC

06-000-TOC HYDRAULIC SYSTEM 06-000-TOC

07-000-TOC ELECTRICAL SYSTEM 07-000-TOC

08-000-TOC CAB 08-000-TOC

09-000-TOC AIR CONDITIONING AND HEATING SYSTEM 09-000-TOC

10-000-TOC CHASSIS 10-000-TOC

11-000-TOC WHEELS 11-000-TOC

12-000-TOC IMPLEMENT LIFT SYSTEM FRONT 12-000-TOC

13-000-TOC IMPLEMENT LIFT SYSTEM REAR 13-000-TOC

14-000-TOC FRONT/REAR LOADERS 14-000-TOC

15-000-TOC ACCESSORIES 15-000-TOC



FENDT 718NA (727/00101-99999)
41000

[=3
>
f=3
=
>

Ref 2002 Page 01-0001



Fendt

FENDT 718NA (727/00101-99999) F727105
CRANKCASE Page01-0001
ltem Part Qty Description Technical
Number Comments Specification

o O1TwWwN

8

10
11
12
13
14

16

72437877

72604556

72455376

72604556
72618972
72416467

72344342
72315095

72455567

72325321

72455559

72429347

72416469
72416470
72325325
72325326
72315799

72431135

185 72381391

14
14

NOTO RO N

e

<-- 727/1001 --> 727/3955

ENGINE

PLEASE ORDER WITH

ENGINE NO. ONLY !

<--727/1001 --> 727/1341
<--Z727.200.010.010

ENGINE EXCHANGE

REMANUFACTURED SHORT BLOCK ENGINE
<--727/1001 --> 727/1341

ENGINE

PLEASE ORDER WITH

ENGINE NO. ONLY !

<--727/1342

REMANUFACTURED SHORT BLOCK ENGINE
<--727/1342

CRANKCASE

><2-16

HEXAGONAL HEAD BOLT

ADAPTER BUSH

SEALING WASHER

NOT USED
ENG.NO.

--> 10405431
SEALING WASHER
ENG.NO.

<-- 10405432

PLUG

M22X1,5

ENG.NO.

--> 10405431

PLUG SCREW
ENG.NO.

<-- 10405432
SCREW

M14X1,5

BEARING BUSHING
BEARING BUSHING
CORE HOLE PLUG
CORE HOLE PLUG
PLUG

LOCKING PLUG
THREADLOCKER

TCD2012L064V

TCD2012L064V

DIN 7603 A14X20-CU

DIN 7603 D22X27-CU

M14X1,5

DIN 7604
AM14X1,5-A3L

LOCTITE 243 10ML



FENDT 718NA (727/00101-99999)
41000

[=3
>
f=3
=
>

Ref 1129128 Page 01-0002



Fendt

FENDT 718NA (727/00101-99999)

F727105

CRANKCASE

Page01-0002

Item Part Number

72488407

72604560
1 72495102

72416467
72344342
72315095
72455567
72455559
72429347

10 72416469
11 72416470
12 72325325
13 72325326
14 72315799
16 72431135
185 72381391

Qty Description

Ay

NRerRrORER

P FPNOITORFPO

Comments
<-- 727/3956
ENGINE

PLEASE ORDER WITH

ENGINE NO. ONLY !

REMANUFACTURED SHORT BLOCK ENGINE

CRANKCASE
><2-16

HEXAGONAL HEAD BOLT

ADAPTER BUSH
SEALING WASHER
SEALING WASHER
PLUG SCREW
SCREW

M14X1,5

BEARING BUSHING
BEARING BUSHING
CORE HOLE PLUG
CORE HOLE PLUG
PLUG

LOCKING PLUG
THREADLOCKER

Technical Specification

TCD2012L064V

DIN 7603 A14X20-CU
DIN 7603 D22X27-CU

M14X1,5

DIN 7604 AM14X1,5-A3L

LOCTITE 243 10ML



FENDT 718NA (727/00101-99999)
432327-M-1

P a.
\x.. M.V Ar du/
}J q e
rresm—, 7@ Ranke lu...ll.)
0N ay {7 Nﬂmmﬂﬂﬂx.o.,
B2 N v o DL SR N
A V] ® LRV ARV AR NN
2n, DA e, NN MW
e 4 Y SN YDA
\ %“ “ qQ / n..u 1// ) /
& o ¢ o TR
- i a, A ~ * < 3,\
i\ 0f PR NP o s o o
N oy o SRR I Y
/ [ RSy ms o 5 Yty
\\ \wax.//l\s.“u)lc_ avﬁv\ \\ \\\v%.\\l\\ﬂ\»h.w.“s\
\: Yo no g .M\.‘ ) a
b PCRTIOHETT I o
. - .
\Q ¢ “ﬁo .\w’,of/\\ ! A\\«u ; 4 \. ..\ s \ cr\\

00 055 ta 4
AN \J\\./ % «f\\\i.@\ s o/ ’
\ N / AP A R | .
-, ;o ;o /
W C2P-0 07 Al ,
N mm i SN
R T N Y ¢
S A TN ~ ~ ’ _
v D PR W b S B —
LN i /.:b\@\mnm\ ‘
N A e S / ’
NVANY v ’ /
Y A ¢ ’ <t
. A k4 a
x \ s 2
v y ; /\
LR ¢ B
LN ’ ’
N Y 4 ?
5 A 4 ¢
A N7 7
\ v ’
A% i
i .
5 ’
A} 14
X s
% ¢
L
\

432327-M-1

Page 01-0003

Ref 2017



Fendt

FENDT 718NA (727/00101-99999)

F727105

CRANKCASE

Page01-0003

Item Part Number

72627515
72315088
72323677
72631860
185 72325403

O~ WNPRF

P NNNPRP

Qty Description Technical Specification

Comments
BLANKING PARTS

CORE HOLE PLUG

SEALING WASHER DIN 7603 A10X13,5-CU
PLUG

SLUG

SAFE.LOCK AGENT



FENDT 718NA (727/00101-99999)
30094

1600€0

Page 01-0004

Ref 2025



Fendt

FENDT 718NA (727/00101-99999)

F727105

CRANKCASE

Page01-0004

ltem Part Number Qty Description
Comments

PISTON COOL.NOZZLE
1 72415140 6 PISTON COOLING JET



FENDT 718NA (727/00101-99999)
12574

12574

-

Ref 2033

Page 01-0005



Fendt

FENDT 718NA (727/00101-99999)

F727105

CRANKCASE

Page01-0005

ltem Part Number Qty Description
Comments

BLANKING PARTS

5 72415828 1 DISC
6 72426697 1 HEXAGONAL HEAD BOLT
10 72426698 1 BUSH



FENDT 718NA (727/00101-99999)
40194

e \
——— \W\a a\\lluu\nnmru)
SIS b _\ TNESN
0 hg o\ 7 RN
02 Q, ° oo Lo SN Y
mn/ AVHN NN J; ///
Gl Vo S NN
7 p e \
2500 | O\ Rt N,
\\OQﬂlo \ ! \J%ﬂ h:bomnw ﬂAJI!\Au I/LJ/\
mal \\-P ,x,qw L LN) Q@ ° %
il Sa ol s AY-a-———- ° \J
(. 00 S <.
\:roﬁ Ot R ww\wuﬂmunxlwb:by
AR .)(\. ,.\e\.“ o \\@ww\b\d orps
4 \\I// /, ﬂlaf\\ nh\ 7, 4 \\\\1 \I\ wx\

/ e N/ 7 o bmuido J u.\\é L 7
i’ _O\JO g\ \I\..u o)/ =S SN

& R A YN RN S

\oQ; \ \J\,o—/\\ 2 P\..u- 7 \ ’ \ / HQ\\ ;,

A7 AV W RSk TP ST, "

A L LR Yors Wi AR A *

S o e LY vy C AN

\ -

A pOe s - / @
\0A0 D) e ./
NOUNY OO ey Ly

- / U
YN e/ I
LTSN BTN
N —1//[[1/4_\ 0\\II/JII../ ;”;A\D\
= \ lsae T e LT
e N NV oy
S [al N N 4 )
&N N Y =4
\, .VIIIIJ\:A zo.WIII
NS NSTTTTT

761070

Page 01-0006

Ref 2041




Fendt

FENDT 718NA (727/00101-99999)

F727105

CRANKCASE

Page01-0006

ltem Part Number Qty Description
Comments

LOCKING PLUG

1 72325326 1 COREHOLE PLUG
185 72325403 1 SAFE.LOCK AGENT



FENDT 718NA (727/00101-99999)
35315

GIESED

Page 01-0007

Ref 2049




Fendt

FENDT 718NA (727/00101-99999)

F727105

CRANKCASE

Page01-0007

ltem Part Number Qty Description
Comments

BLANKING PARTS

1 72490265 1 SEAL
2 72436408 1 COVER
3 72415878 2 HEXAGONAL HEAD BOLT

M8X16



FENDT 718NA (727/00101-99999)
F51577

M~
M~
mn
—
[Te)
o

~

Ref 2057 Page 01-0008



Fendt

FENDT 718NA (727/00101-99999)

F727105

CRANKCASE

Page01-0008

Item Part Number

2 72315799
3 72315094
4 72431648
5 72416472
6 72438057

Qty Description
Comments

BLANKING PARTS

1 PLUG

NOT NEEDED WITH AIR BRAKE
1 SEALING WASHER

NOT NEEDED WITH AIR BRAKE

1 COVER

NOT NEEDED WITH AIR BRAKE
1 SEAL

96X4MM

NOT NEEDED WITH AIR BRAKE
2 HEXAGONAL HEAD BOLT
NOT NEEDED WITH AIR BRAKE

Technical Specification

DIN 7604 AM14X1,5-A3L

DIN 7603 A14X18-CU

M10X20



FENDT 718NA (727/00101-99999)
40029

__ ST 0/
|
\\ \\ O\HHW.ﬂ\“\wlll
e LTS (s SR
\\4/[ B TLede \ —2 ST\ \
o0 RSN
N2 ﬂ//O Q f L. ///// //,
/ Om\\\l// WS o o D AN AN
oy Wy N SN0 W
i R Q© N\ ~ o LAAN
RO R SN
1 2 ~ .
N R )
) PN <
A ARS8y Gt TSy
\\N\D\ ' /ll\\«\,/r\ ! /\.w/// S 00 OAHV QO LSRN )
,,07 f y-—--5——"—-—--= Tl e mmm e e 3
a0 VOO B9 et e o500 )
/ | e Q > N ~57 /
I A VN W v (s
A0 ATV VA Kyl w\ w2t
TN LA Q l1 /o [ A N \vrﬁl.\h\\
\ A5 r\v 1\\ o s o ~4 Vi Wiy, ..b\\\
—- , - 2”
v 0 2 0 NP.W\\I\‘\\ \\\IJ @ ST i \Q\\
\ ( \ \\\/ 5 7 - Q\ll.\ /! ; Py
B r\\_ /_ ) e - / / STy
A S PP S 4
‘ fr\:,ﬁ\/“\\ Navld / / )/ S
2 VR Vo - / J Pty
. , Y S S
0« / ! oy

620010

Page 01-0009

Ref 2065



Fendt

FENDT 718NA (727/00101-99999)

F727105

ENGINE MOUNTINGS

Page01-0009

ltem Part Number Qty Description

Comments

LEFT
1 72428791 1 ENGINE SUSPENSION
2 72418408 1 HEXAGONAL HEAD BOLT
3 72374294 1 HEXAGONAL HEAD BOLT

Technical Specification

DIN 933 M16X40 GWA-10.9
DIN 931-M16X85 GWA-10.9



FENDT 718NA (727/00101-99999)
40030

-~ o~
s H i O _O [~ ‘IN ~r - 7
gt V0N . @2 IRy
’ ! 4 o 4 - 1A
e g ! . - (=) ;L L4
s\\.f;. \ .\J _ﬁ o\ _s.- 4 \IJQ Nlla\\.\llrlsw..ﬂ ¥ .-..u\\\\ \.
L/ i ST e oo Y Vi Yy S
10 A0 G - O Fye-- -7 w7
\.J ’ 3 o, o i ¢ Q\
1 \\\f \H r-!\\ \Ill\ \- Fi s
._ fr\ sa 1 : - e ] ’ \_ — .Nu\\
L4 - 4
/ \ mﬁ.. N ...W\M\J& ? / \\ 274
AN é.\f\ L ¢ / / Y
, ; - I ’ r -5
‘ ! \ r rooa ¥
{ / ! \...1\
= ’ ‘

0E00%0

Page 01-0010

Ref 2073



Thank you so much for reading.
Please click the “Buy Now!”
button below to download the

complete manual.

After you pay.
You can download the most
perfect and complete manual In

the world immediately.

Our support email:

ebooklibonline@outlook.com


https://www.ebooklibonline.com/downloads/fendt-718-na-727-00101-99999-tractor-parts-catalogue-manual-instant-download-part-no-f727105/



